

Ihr Firmenname mit Adresse

Prüfprotokoll Nr. 2006.06.23, 15.20.04.LBD

 LBD143

Artikel: CMT 4322-200
 Los: 5360-06
 Stück: 12
 Kunde: Textil AG

Datum/Zeit: 23.06.2006, 15:20 - 23.06.2006, 15:20
 Bed. Person: J. Schmidt

Weiterreissfestigkeit - Elmendorf

Anz. Prüfmuster: 1
 Messbereich: 30000 cN

Datum/Zeit: 23.06.2006, 15:20 - 23.06.2006, 15:20
 Instrument: Textest FX 3750, S/N: 346

- 1: 15'100 cN
- 2: 16'500 cN + ««« gelöscht *Schräggriss*
- 2: 14'700 cN
- 3: 15'000 cN
- 4: 13'800 cN -
- 5: 14'700 cN

Kommentar:

MW:	14'700 cN	Soll:	15'000 cN
Min:	13'800 cN -	Min:	14'000 cN
Max:	15'100 cN	Max:	16'000 cN
CV:	3.5 %	Anzahl:	5
VB:	4.3 %	VB:	

